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BIC GRAPHIC 

14421 MYERLAKE CIRCLE, CLEARWATER, PINELLAS, FL, 33760, UNITED STATES 
 
The following samples were submitted and identified on behalf of the client as: 
 
FIELD BLANKET_ FLAMMABILITY ONLY 
 
SGS Case No. : CA318202316649 
Item No. : 26104 
Test Request Form No. : 2142_HK 

Quantity Submitted  : 1 PC OF 1 STYLE 

Manufacturer Date : 2018 

Shipment Order No. : 7050212 

Country of Origin : CHINA 

Country of Destination : CANADA, UNITED STATES 

Sample Receiving Date : MAY 10, 2018 
Test Performing Date : MAY 10 – 11, 2018 
 
 

Test Requested : Please refer to the result summary. 

   

Test Method & Results : Please refer to next page(s). 

   

Result Summary :  

  Test Requested Conclusion  

  
Flammability of Blankets (ASTM D4151- 10) 

--  

 
 
 
Signed for and on behalf of 
SGS Hong Kong Ltd. 

 
 . 
Che Wai Leuk, Jerry 
Technical Manager 
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Test Results : 
                  
Flammability of Blankets (ASTM D4151- 10) 
   
Test results   

 Specimen Burning, charring, and discoloration of paper monitor 
 1 No 
 2 No 

Face 3 No 
 4 No 
 5 No 
   
 1 No 
 2 No 

Back 3 No 
 4 No 
 5 No 

 
Remark 
Gas used: Methane 
Flame application time: 1 second 

 
Comment 
The submitted sample complies with the Class I requirement. 
 
Note  
Class I: 
 

If none of the paper monitors burn, char, or become discolored after exposing the 
specimens to the ignition source, the material is classified as Class I. 

  
 
 

Class I textiles are generally considered by the trade as having no unusual burning 
characteristics and acceptable for use in manufacturing blankets. 
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Photo Appendix 
 

 
Sample as received 

 
*** End of Report *** 
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